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UN38.3 Test Report
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TREIEZE o | RIS IRES TR 4B BR A )
AdAress wmmmrnsnmrnnnt 1/F., Xingyuan Industrial Park, Tongda Road, Bao'an Avenue, Bao'an
HBHE . o) District, Shenzhen, Guangdong, China
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Applicant's Name ..............ccoevervnns | FOSHAN ZHAONENG BATTERY INDUSTRIAL CO., LTD.
T i Ll IR BE b SN BR A ]
AdAress ......cocevvvvivvieeevvieerreree el No.8th, Nanda Road, JinshaChengnan Industrial Zone, Danzao Town,
HBBE et Nanhai District, Foshan City, Guangdong, China
B R AL TR S KRS Tl (X B 88 S
Manufacturer .......usnsiinmasal FOSHAN ZHAONENG BATTERY INDUSTRIAL CO., LTD.
BUTE R o 6 L Tk BE H b sEMV A PR 22 A
ADAress civnnnmnam s No.8th, Nanda Road, JinshaChengnan Industrial Zone, Danzao Town,
1] Nanhai District, Foshan City, Guangdong, China
hEARE L TR X A SV Tk X Bk 8 S
Section 38.3 of the sixth Revised Edition of the Recommendations on the
Transport of Dangerous Goods, Manual of Test and Criteria
Sj?ndard ........................................... (ST/SG/AC.10/11/Rev.6 Section 38.3)
DR BAE (XTRRSKIERNRUBRAAIFETN) BAEITRES.S
B
Test item description ........................ [ Lithium Polymer Battery
PR R oo | BB R
Trade Mark ......ccoovvieeieiiiiiiiiiiennn
BIE.oococerecsecserceseeecesecccceeeec NEA
Modelltype reference ...................l ZN-703048
B BT e
Ratings .ot
. Th T I (. 3.7V, 1100mAh, 4.07Wh
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Classification............c...c.ccseeeuueeeeeenn [ Lithium Polymer Battery
FEIM et REVHE TRt
Sample shape .........ccocevvveveeeeeeennnnnnll | Prismatic

Details information of the battery and the cell built in the battery, as following:

FEL LM EELES R PR A 45 S L TR 28

Product Cell Battery
T il H O LIt
Nominal voltage
FERR TR 3.7V 3.7V
Rated capacity 1100mAh 1100mAh
WUE 7=

Charge method
FRHITE

220 mA CC(constant current)
charge to 4.2V, then CV (constant
voltage 4.2 V) charge till charge
current decline to 0.05C.

LA40 mATEJiL TS L E24.2V, KA

4 2VIE 7S i 2 N TS T
0.05C.,

220 mA CC(constant current)
charge to 4.2V, then CV (constant
voltage 4.2V) charge till charge
current decline to 0.05C.

LA40 mATEJiL TS L 24.2V, K5
AVIEE R B BN TET
0.05C.,

Max. Discharging
Current

NG R

1100mA

1100mA

Max. Charging
voltage

AL

4.2V

4.2V

End of discharge
voltage
R IER

3.0v

3.0v

Dimension

AN}

42.6%29.5%6.3(mm)

49.5*30.5*7.0(mm)

Weight
Hi

17.7g

20.0g

Possible test case verdicts:
5 HaT B H B 5 bR iR

Test case does not apply to the test
(o] o] =T ox PSR,

Test item does meet the requirement | P(ass)

R S ERRE g ARE SN

Test item does not meet the

requirement
T 5 A

FEERRAERER

F(ail)

Testing:
W

Date of sample received

BRI .o,

2016.12.21
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Date(s) of performance of test..........: 2016.12.21~2017.01.06

PERPATH I oo
Version Report No. Revision Data Summary
A R&EHS ET S
Original Version
V1.0 LCS1701101062S / EAAE A

Test conclusion:

KA1

The Lithium Polymer BatterysubmittedbyFOSHAN ZHAONENG BATTERY INDUSTRIAL CO., LTD.are
tested according to Section 38.3 of the Sixth Revised Edition of the Recommendations on the Transport of
Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6 Section 38.3).

B LTI RE RV R AR ER MR A WE R T, KEREE CTRRMARWEHRMENBRE MR
FMY FEANBITREE38.3 FtATRA .

Test result: Pass

KR BT
[ . CONCLUSION %52
Item Sample Number Standard Conclusion
i H FE b5 FrifE e
Altitude simulation PASS
e A , _ i
Thermal test Secyon 38._3_of the Fifth PASS
i e otmmonen, |t
;/thr?#(\)n B01-B10 the Transport of PAASS
IS Dangerous Goods St
. ShQle Manual of Test and PﬁSS
External short circuit (ST/SG/AC.10/11/Rev.6 PASS
G Jd it Section 38.3). i
Crush /Impact CO1-CO5 BEAE (LT a6 o Tt PASS
IR o W)IZ B 10 1 et 58 A EXi
Overcharge 511.818 FRAET ) 3075897 1 PASS
it 78 H Ak #38.3 1 Ek%
Forced discharge PASS
LRI c6-C25 o
Notes#i+:

The conditions of the battery of sample No. BO1 to B14 are at first cycle, in fully charged state;

FE g5 BO1-BLARPIRE NV EE — A E 78 HUBOE A 31 578 42 78RR S O Lt

The conditions of thecells of sample No. C0O1 to CO05 are at first cycle at 50% of the design rated capacity, in fully
charged state;

FE 4 5 CO1-COS IR A Y2 — A3 78 HUBUE JA 31 58 42 78 ROIRAS B B BT 19509 14 FEES

The conditions of the batteries of sample No.B15 to B18 are full charged after fifty cycle;

FE 4 5 B15-B18 IR A JUAE T30 78 HETBCR A I 405 R 5 5 4 7o R A 1A FELE ;

The conditions of the cells of sample No.CO06 to C15 are at first cycle, in fully discharged state;

FE i 5 C06-CL5HPIRAS Y2 — A3 78 HUTBUE A 31 58 A TR REIR S R LA

The conditions of the cells of sample No.C16 to C25 are after fifty cycles ending in fully discharged state.

bt 45 C16-C25 KPR A AL T30 8 70 v TBCH A I 45 R ) 58 A BOBIRAS (1 LS
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I[. MAIN TEST EQUIPMENT 3= ZZiMH % %

NO.% 5 Instrument Name {3 2% 4 Fx
LCS-S-224 Battery charge tester Fjth 78 it LR
LCS-S-218 Battery low press tester & 2 H LA K6 46
LCS-S-222 Rapid temperature rise tester &G F
LCS-S-213 Vibration tester 2/ &
LCS-S-214 Vertical shock Tester & F. i &5
LCS-S-220 Battery external short-circuit tester it 55 #iR 56 H1
LCS-S-231 DC source Hiife /& HLIE
LCS-S-215 Battery crush tester H il 55 K i 3641
LCS-S-379 Scales k¥
LCS-S-230 Digital multimeter J3 3
LCS-S-115 Temperature recorder i JE 30 5% X
LCS-S-223 Free fall tester #4041

[II. TEST METHOD AND DATAI R 75 VE Fi 42

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 andT.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

/N FE Y B R 2 6 ST I P AT IR TL R TS . RIS TEOFI TR IR 73 AR i (¥ i i sl Ay 4 . B T7 R DA
MRS TL TS G A I ARSI VB ZH R AT, DU IS 5 70 F TR ) PRV 2

SR IR TGIEIN . T ok ORI TCEE K I HARAS FEIR Bl L 2H AR 1R T AN N T
FAEHEATIX — 150 BT LR A990% . A 9% HL s 1 SR ANE T 58 A8 A R B0 e Tt A et 4
In order to quantify the mass loss, the following procedure is provided.
mass loss= (M;—M,) /M;X100%
WhereM;is the mass before the test andM.,is the mass after the test, when mass loss does not exceed the values
in Table below, it shall be considered as “no mass loss”.
JRE AR R MR A5
JREAR= (M;—M,) /M;X100%
MR IR AT R, My ik K. it E ik AN TR e, BN “BREHR” .

Mass M of cell or battery Mass lost limite
FoL v B R 2H i M FiE R IR E
M<1g 0.5%
1g<M<75¢g 0.2%
M>75g 0.1%

Add: YT E R X7 2 HE R EBEHEFEAE

Tel: 0755-82591330 Fax: 0755-82591332
Http: www.LCS-cert.com E-mail: webmaster@LCS-cert.com

TRYNSZ IS R 437 R 2 )

Shenzhen LCS Compliance Testing Laboratory Ltd.



REPORT NO.: LCS1701101062S Page 6 of 16

Test T1: Altitude simulation & EEHL
Test procedure RIFEFF:
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 + 5 °C). &5 HL iR LB ZHAE s 7 AN KT 11.6kPafilii J£20°C = 5°CII L N AF I D6/ o
Requirement ZXK:
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.
Fedh CRIBD NIGIRIR. TEHER o R L ATEE KR R A . A SR J5 T % i L AN TR 56 i T %
H1 R 1790 % , I SR ANIE T 58 4 i 5E HaL I F s T e

Data$f#:

No. Pre-testil After testill i) Mass loss | Voltageloss Verdict#
42 | Mass(g) | Voltage(V) | Mass(g) | Voltage(v) | B’k GRE CH5E#)

B | BEV) | REQ | HIEV) (%) )

BO1 20.452 4.18 20.448 4.17 0.020 0.24 PASS/ &%
BO2 | 20.436 4.18 20.433 4.17 0.015 0.24 PASS/ &
BO3 | 20.458 4.17 20.451 4.17 0.034 0.00 PASS/ &t
BO4 | 20.396 4.17 20.393 4.17 0.015 0.00 PASS/ it
BO5 | 20.412 4.17 20.403 4.17 0.044 0.00 PASS/ &t
BO6 | 20.425 4.18 20.423 4.17 0.010 0.24 PASS/ &
BO7 | 20.191 4.17 20.186 4.16 0.025 0.24 PASS/ &
BO8 | 20.413 4.18 20.412 4.18 0.005 0.00 PASS/ &t
BO9 | 20.409 4.17 20.409 4.17 0.000 0.00 PASS/ &t
510 20.445 417 20.443 416 0.010 0.24 PASS/& 1%

#: No leakage, No venting,No disassembly No rupture and no fire

#: LI TEHFR. B BRI DU TR KIS

Test T.2: Thermal test iy Huillidk

Test procedure MRTEFF
Test cells and batteries are to be stored for at least six hours at a test temperature equal to72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells
and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.
PRI AN i AR ISR S T 72°C £2°C MR D6/, ARG IRICIR S T-40°C £2°C F AR D6/ .
PR A i FEE 2 T (1 B KN (8] (] B 93043 b o 3X — I FRZNE 109K, B K i I AE IR BEIR FE20°C £5°C M F)%24
NI o R ORAY H AT A, B R T A i iR R [ B (] 2/ Ry 127N

Requirement ZE3k
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately
prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully
discharged states.
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FEdh CRat) NIEH T o i R UL IR KL AR A o A ik 06 5 T i F s AN -l B BT T
LT 190 % , b BESRANE FH T 58 58 L A FE Tt AT FL S

DataiE:

No. Pre-testill i /i After testillil/5 Mass loss | Voltageloss Verdict#
v | Mass(g) | Voltage(V) | Mass(g) | Voltage(v) | MUK | Bk CHlsE#)

() | HUE(N) | FiE(Q) (V) (%) (0)

BO1 | 20.448 417 20.441 4.12 0.034 1.20 PASSIE
BO2 | 20433 417 20.427 4.13 0.029 0.96 PASSIE
BO3 | 20.451 417 20.448 4.13 0.015 0.96 PASSIE Tt
BO4 | 20393 417 20.389 4.13 0.020 0.96 PASSIE Tt
BO5S | 20.403 417 20.401 4.12 0.010 1.20 PASSIE
BO6 | 20.423 417 20.419 4.13 0.020 0.96 PASSIE
BO7 | 20186 4.16 20.182 4.13 0.020 0.72 PASSIE
BO8 | 20.412 4.18 20.408 4.13 0.020 1.20 PASSIE
BO9 | 20.409 417 20.403 4.12 0.029 1.20 PASSIE
510 20443 416 20.438 4.13 0.024 0.72 PASS/ &%

#: No leakage, No venting,No disassembly No rupture and no fire

#: LI TEHFR. B BRI TEE KIS

Test T.3: Vibration #&3l
Test procedureJliRTEf:
1. Cells and batteries are firmly secured to the platform of the vibration machine /A it 22 [ 3 22 38 AE R B &
(MEmE E.
2. The vibration:a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15 minutes/¥Rz) LLIESZE L, A& #IME N THZIE N 42 200Hz, SR)5 I 2I7HZ, —ME 7215
VIR
3. the logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached, The amplitude is then maintained at 0,8mm (1,6 mm total excursion) and the frequency increased until a
peak acceleration of 8 gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz/ X #A350A: M7 ik 25 FF LR PR FELgn (8 R I B B B0 918 k2%, AR ¥R
TREFFE0.8 2K CaMmAE1.6 =KD FHIE NI B B i RNk Lk BI8gn (JAELIN50 #1240 K RN id BE LR RFE
8gn EL MR N 2200 H%% .
4. This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting position of
the cell HRBN I —ANJ5 ) U T BELRE S bl ik, X R HEARS A=A AR TR B 7 o) EAE3A12 Ik, 3E3 S/,
Requirement ZE3k
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its
third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
FEdh CHIBD NMGIRIR. EHR Bt R LR TEHE KRR A . A S8 J5 T % i L AN TR 56 i T %
LR 1790 % , I BESRANIE FH T 58 4 i 7e Ha I R s RS
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Data3iE:
No. Pre-testil iR il Atfter testill i J5 Ma;s Loss Voltagiloss Verdict#
4= | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) R AR NN CHIE#)
J5i & (q) HLE(V) J5i & (g) HLE (V) (%) (%)

BO1 20.441 4.12 20.439 412 0.010 0.00 PASS/&#%
B02 20.427 4.13 20.424 412 0.015 0.24 PASS/&#%
B03 20.448 4.13 20.445 412 0.015 0.24 PASS/&#%
B0O4 20.389 4.13 20.385 4.13 0.020 0.00 PASS/&#%
BO5 20.401 4.12 20.388 412 0.064 0.00 PASS/ &%
B06 20.419 4.13 20.416 412 0.015 0.24 PASS/&#%
BO7 20.182 4.13 20.179 4.13 0.015 0.00 PASS/&#%
B0O8 20.408 4.13 20.405 4.13 0.015 0.00 PASS/ &%
B09 20.403 4.12 20.401 411 0.010 0.24 PASS/&#%
B10 20.438 4.13 20.431 4.13 0.034 0.00 PASS/ &%

#: No leakage, No venting,No disassembly No rupture and no fire

#: LI TEHFR. B BRI DU TEE KIS

Test T4: Shock

Test procedureflliAF2fF:
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or battery shall be subjected to a halfsine shock of peak
acceleration of 150gn and pulse duration of 6 milliseconds. Each cell or battery shall be subjected to three shocks
in the positive direction followed by three shocks in the negative direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks. However, large cells and large batteries shall be subjected to
a half-sine shock of peak acceleration of 50gn and pulse duration of 11 milliseconds. Each cell or battery is
subjected to three shocks in the positive direction followed by three shocks in the negative direction of each of
three mutually perpendicular mounting positions of the cell for a total of 18 shocks.
AR ] (1) FE 22 ] 58 A3 B A R H R ot ) 22 3R T o XA A FLES B DAV {E 9 150gn 124 TE 5% (1) 03 B2 v s
ki RpE6 80, KA AN R A s it 2 20 22 52 S K I FE50gn MK RFEEIN (8] 11 AP IR IR sZ it o RN FL il
B 2 ZFE = EAH LI Lt 222 O O BB T R 852 = kaily, AR RO ME 2 —kiids, BIL& 2181k
o

Add: YT E R X7 2 HE R EBEHEFEAE
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Battery

Minimum peak acceleration

Pulse duration

amall batteries

130 gy or result of forrmula

mass®

|
Acceleration(g,) = “I.II(

whichey er 15 smaller

100850]

& 1M1

Large batteries

50 goor result of formula

I—
Acceleration(g,) = 1|||| ( 30000 ]

muass*

whichey er 15 smaller

11 m=

Requirement Z3K:

* Mdass 15 expressed in kilograms.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire

and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately

prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully

discharged states.

FEdh Rl NIEHR. T o g R UL IR KL AR A o A ik 06 T i F s AN BB BT T
LT K190 % , I BESRANE FH T 58 258 L A R Tt AT FL

Data%#:
No. Pre-testil iR il After testill iR /5 Ma;s Loss Voltagiloss Verdict#
4= | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) JR AR R CENEREN CHl )
Ji i (g) HL (V) [ (g) HLH (V) (%) (%)

BO1 20.439 4.12 20.438 411 0.005 0.24 PASS/ &%
B02 20.424 4.12 20.421 412 0.015 0.00 PASS/ &%
B0O3 20.445 4.12 20.442 412 0.015 0.00 PASS/ &%
B0O4 20.385 4.13 20.383 412 0.010 0.24 PASS/ &%
BO5 20.388 4.12 20.386 412 0.010 0.00 PASS/&#%
BO6 20.416 4.12 20.413 411 0.015 0.24 PASS/ &%
BO7 20.179 4.13 20.178 412 0.005 0.24 PASS/ &%
B0O8 20.405 4.13 20.399 412 0.029 0.24 PASS/&#%
B09 20.401 4.11 20.397 4.1 0.020 0.24 PASS/ &%
B10 20.431 4.13 20.428 4.13 0.015 0.00 PASS/ &%

#: No leakage, No venting,No disassembly No rupture and no fire

#: LI JCHFR. B BRI DU TEE KIS

TRYNSZ IS R 437 R 2 )
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Test T.5: External short circuit #ME R
Test procedure MRS
The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches 55 +
2 °C and then the cell or battery shall be subjected to a short circuit condition with a total external resistance of less
than 0.1 ohm at 57 £ 4 °C. This short circuit condition is continued for at least one hour after the cell or battery
external case temperature has returned to 57 £ 4°C.
TR LGB HIBAES7°C 4 CIMIAEGRE T, 4524 HBH /N T-0. LR AR R A0 a0, B I TR 2 38 Vb S T S K
F|57°C A CREAHEER DU . BRBIMANZIREAEITL170°C, I HRIF6/N N A Tom Ao K .
Requirement E3K:
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test. %0 5% F AT H It Ah 3R I8 A
HL170°C, 6 /NN K, o, TofA, A LT HLRIE B I EK.

DataZi#f :

No. Peak temperature(C) No disassembly, No rupture and no fire
%5 B (e it JE Tofifeth . ToRERAN oL K
BO1 55.7 PASS/&H%

B02 55.8 PASS/&H%

BO3 55.9 PASS/ &%

B0O4 55.3 PASS/&H%

BO5 55.2 PASS/&H%

BO6 55.7 PASS/ &%

BO7 55.5 PASS/ &%

BOS8 55.6 PASS/&H%

B09 55.3 PASS/&H%

B10 55.8 PASS/&H%

Test T.6: Impact (applicable to cylindrical cells not less than 18 mm in diameter) / Crush (applicable to
prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)#&H(EHR FEER/MT
18 ZK A EIFETE Bt )/ R GE TR . 483, B8/ A0 s B2/ T18 2K BT Bith)

Test procedure JIAFEF— Impactf#&d:
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the Centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or channel
with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall be oriented
90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the Centre of the test sample. Each
sample is to be subjected to only a single impact.
H 6 R R B A A S TBE DG Pl B, o IR EEA D T 7emBI316 A AR AE Ble ho0 5, o — i
N9.1kg MR N6122.5cm (R FEVE AIAE o A DN BRI Al 5 P 0T AT . SROBCE R P U L 4215.8 £0.1 2K
BRI . R R — k.

Test ProcedureflliAfEF— Crush$f &
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options

Add: YT E R X7 2 HE R EBEHEFEAE
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below is reached.
(a) The applied force reaches 13 KN = 0.78 KN;
Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17
MPa is reached on the hydraulic ram.
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by
at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

W R B B S T E IS AP L A I, 5 D BN R, 7R 55— BT B R L N LS JHOR M . 4
etty, HEBEHILLT =FES —:

()Rt i i) /s E IS F13KN+ 0.78KN;

(b) FIB IR L R 4 22 /0 100 24K

() M AR T JR 46 J5 152 F)50%EK B L
WA T B2 Rt )8 AN 5 B (1) — T e, L T0/B8E 1T T FRth R AP S SR AT e, [0 AEE T2 F vt 2 M 5 0 el 1 77 1)
M. AR REZ— R k.

Requirement E3K:

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is
no disassembly and no fire during the test and within six hours after this test. H sl 28 % H s 1 B v 2 T I S N A
HIE170°C, WRIE AR E6 NN, ARIAE T RLTC 7 A G IR R A

Data#iE (Crush HE) :

No. Peak temperature(C) No disassembly, No fire
%5 I e Tofftk. JodE K
co1 27.3 PASS/& 1%

C02 28.1 PASS/ &t

co3 27.6 PASS/ &

C04 27.4 PASS/&#

CO05 27.5 PASS/&#

Test T.7: Overcharge ITE
Test procedure MRS :
The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:
(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b)when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.
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Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

PA2 fisiilad | HEFE I d R HR 2 A8 R R e v, ANt /) L R

(@) ) FHEFF 78 F HL S AN 18V, AR A f5e /) 78 H L L2 /N T 9 A 1) 5K R e K 78 H HL s B 2 22V

(b)an ) K HERF I 70 B B I R A8, AR fie /) 78 B L IS 12 1.2 A 1) SR € e K 7 L FEL S

205 CHIMIEIRE T, W Ris24 /.

Requirement ZXK:

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

WIS SRR ARG S5 7 RN, MNEARAMTER KR KL

Data${iE:

No. No disassembly, No fire
TR Tofiik. BE K
B11 PASS/& &
B12 PASS/ &%
B13 PASS/ &%
B14 PASS/ &%
B15 PASS/ &%
B16 PASS/&#%
B17 PASS/& &
B18 PASS/& &

Test T.8: Forced discharge (for cell)3& |

Test procedurefliRE/

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

205 CHIMEGIR BN, H i ERAE12V B AR BT SR RO, R A RS A e R FE R IR e
T PR 4R A2 R RO T FE LA

X T4 R FRTECHL R I D) 75 SR X PR A TR — N VL R R B, A LSS ) i 1 TS0 P ) 45T 0 2 ok AT G F)
HLA

RequirementEk

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

IR RIS TP ARSI R 7 RN, NIRRT E KR KA.
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DataZ{iE:

No. No disassembly and no fire
s TeffiR . TEHE K
C06 PASS/ &1
co7 PASS/ & 1%
co8 PASS/ &%
Co09 PASS/& 4%
C10 PASS/ &%
Cc11 PASS/ &%
C12 PASS/ &%
C13 PASS/& 4%
Cl4 PASS/& 4%
C15 PASS/& 1%
C16 PASS/ &%
c17 PASS/ &%
Cc18 PASS/& 4%
C19 PASS/ &%
C20 PASS/& 1%
c21 PASS/ &%
c22 PASS/ &%
c23 PASS/& 4%
C24 PASS/ &%
C25 PASS/&#%
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IV. THE PHOTO OF SAMPLE £/ B A
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Figure 1

Figure 2
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Figure 3

Figure 4
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**End of report***
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